
revision 10 . Sep . 2019

Page 1 of 6
Product Support
MY20 Fuel EX Alloy Parts Quick Reference

Al
13

Aluminum
26.982

C
6

Carbon
12.011



revision 10 . Sep . 2019

Page 2 of 6
Product Support
MY20 Fuel EX Alloy Parts Quick Reference

1

4

2

3

5

6

7

8

9

 

ITEM NO. PART NUMBER DESCRIPTION QTY. NOTES

1 2153U0420 Frame Assembly, Size Large, 2020 Fuel EX Alloy 1 USE 1153U0*20 for 
650b MODELS

2 2153SS020 2153x20 (MY20 ALLOY EX). SEATSTAY ASSEMBLY. 1
3 2153CS020 CS ASSEMBLY. 2020 Fuel EX Aluminum. 1
4 581901 ROCKER LINK, 2020 FUEL EX 1
5 583087 CHAINSTAY GUARD, 2020 FUEL EX CARBON 1
6 532098 Guard, Downtube, MY17 Alloy Fuel EX/Remedy Assymmetric 1
7 529228 Down tube / Fork crown guard 1
8 532763 BOLT, M4x0.7x16mm, FLAT HEAD SOCKET, SS 304, BLACK TUFFTRIDE FSA 1 TORQUE TO 3 Nm
9 542756 STEER STOP CHIP [ROUNDED CORNERS NO BUMPERS] 1

1

4

2

3

5

6

7

8

9

 

ITEM NO. PART NUMBER DESCRIPTION QTY. NOTES

1 2153U0420 Frame Assembly, Size Large, 2020 Fuel EX Alloy 1 USE 1153U0*20 for 
650b MODELS

2 2153SS020 2153x20 (MY20 ALLOY EX). SEATSTAY ASSEMBLY. 1
3 2153CS020 CS ASSEMBLY. 2020 Fuel EX Aluminum. 1
4 581901 ROCKER LINK, 2020 FUEL EX 1
5 583087 CHAINSTAY GUARD, 2020 FUEL EX CARBON 1
6 532098 Guard, Downtube, MY17 Alloy Fuel EX/Remedy Assymmetric 1
7 529228 Down tube / Fork crown guard 1
8 532763 BOLT, M4x0.7x16mm, FLAT HEAD SOCKET, SS 304, BLACK TUFFTRIDE FSA 1 TORQUE TO 3 Nm
9 542756 STEER STOP CHIP [ROUNDED CORNERS NO BUMPERS] 1Item Description Part Number Qty Note

1 Mainframe 1
2 Seatstay 1
3 Chainstay 1
4 Rocker Link 1
5 Chainstay Armor W583087 1
6 Lower Downtube Armor W532098 1
7 Upper Downtube Armor W529228 1
8 M4x16mm Bolt 536723 1 Torque 3Nm
9 Knockblock Chip 536723 1



revision 10 . Sep . 2019

Page 3 of 6
Product Support
MY20 Fuel EX Alloy Parts Quick Reference MINO LINK MUST BE 

ASSEMBLED IN LOW 
POSITION AS PICTURED

10
11

12
13

14

15

16

16
15

18

17

20 21
22

22

21 19

34

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
10 579296 MINO LINK BOLT, M10x1.0 21mm length, Changed from 529220 2
11 529224 Bearing, double row, 19 OD / 10 ID / 8 W, 22 ball count 2
12 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 2
13 529223 SS Minnow nut reversable for HT angle change 2
14 535469 12mm OD Suspension axle.  First used on MY2017 2199 1
15 290057 SPACER, 18.0X12.00X2.00 2
16 586543 Bearing 3801-2RSU/H8; 24-Ball; 21x12x8(wide); Heavy Contact Seal 2
17 310155 SEAT TUBE PIVOT SLEEVE, CARBON SESSION PROTO 1
18 311582 THREAD INSERT, M12x1.25, AL 1
19 580865 Axle, Main Pivot, 17mm, [542103 updated DIA Tol] 1
20 584134 NUT, M16X1.5, MAIN PIVOT, 2020 FUEL EX 1
21 440921 SPACER, 22.0x17.0x3.0 2
22 302025 26 x 17 x 10 - Double Row BEARING, 3803-LLB-W 2

34 500592 MAIN PIVOT SLEEVE, CARBON SESSION PROTO 1

MINO LINK MUST BE 
ASSEMBLED IN LOW 
POSITION AS PICTURED

10
11

12
13

14

15

16

16
15

18

17

20 21
22

22

21 19

34

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
10 579296 MINO LINK BOLT, M10x1.0 21mm length, Changed from 529220 2
11 529224 Bearing, double row, 19 OD / 10 ID / 8 W, 22 ball count 2
12 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 2
13 529223 SS Minnow nut reversable for HT angle change 2
14 535469 12mm OD Suspension axle.  First used on MY2017 2199 1
15 290057 SPACER, 18.0X12.00X2.00 2
16 586543 Bearing 3801-2RSU/H8; 24-Ball; 21x12x8(wide); Heavy Contact Seal 2
17 310155 SEAT TUBE PIVOT SLEEVE, CARBON SESSION PROTO 1
18 311582 THREAD INSERT, M12x1.25, AL 1
19 580865 Axle, Main Pivot, 17mm, [542103 updated DIA Tol] 1
20 584134 NUT, M16X1.5, MAIN PIVOT, 2020 FUEL EX 1
21 440921 SPACER, 22.0x17.0x3.0 2
22 302025 26 x 17 x 10 - Double Row BEARING, 3803-LLB-W 2

34 500592 MAIN PIVOT SLEEVE, CARBON SESSION PROTO 1

Item Description Part Number Qty Note
10 Mino Link Bolt W579296 2 Torque 17Nm
11 Rocker:Seatstay Bearing W529224 2
12 Rocker:Seatstay Spacer W529969 2
13 Mino Link Nut W529223 2
14 Rocker Axle W535469 1 Torque 22Nm

Kit
599910

15 Rocker Axle Spacer W290057 2
16 Rocker Bearing W586543 2
17 Rocker Pivot Sleeve W310155 1
18 Rocker Axle Nut W311582 1
19 Main Pivot Axle 599909 1 Torque 30Nm

Kit
599909

20 Main Pivot Nut W584134 1
21 Main Pivot Spacer W440921 2
22 Main Pivot Bearing W302025 2 26x17x10mm
34 Main Pivot Sleeve 599909 1



revision 10 . Sep . 2019

Page 4 of 6
Product Support
MY20 Fuel EX Alloy Parts Quick Reference

23
12

24

24

23
12

23

23

25

26

27

ITEM NO. PART NUMBER DESCRIPTION QTY.
12 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 4
23 293466 BEARING_10x19x5 4
24 583804 FASTENER, M10X1.0mmX16mm length, AL Matte Black 4
25 585794 AXLE, 10mm Upper Shock, M6x1.0 INNER THREAD, 69mm LENGTH 1
26 585795 AXLE, 10mm Upper Shock, M6x1.0 INNER THREAD, 65mm LENGTH 1

23
12

24

24

23
12

23

23

25

26

27

ITEM NO. PART NUMBER DESCRIPTION QTY.
12 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 4
23 293466 BEARING_10x19x5 4
24 583804 FASTENER, M10X1.0mmX16mm length, AL Matte Black 4
25 585794 AXLE, 10mm Upper Shock, M6x1.0 INNER THREAD, 69mm LENGTH 1
26 585795 AXLE, 10mm Upper Shock, M6x1.0 INNER THREAD, 65mm LENGTH 1

Item Description Part Number Qty Note
12 Shock Bearing Spacer W529969 4
23 Shock Bearing W293466 4
24 Thru Shaft Bolt W583804 4 torque?
25 Upper Shock Axle 599898 1
26 Lower Shock Axle 599899 1
27 Shock Axle Cap Bolt 599898 2 Torque 10Nm



revision 10 . Sep . 2019

Page 5 of 6
Product Support
MY20 Fuel EX Alloy Parts Quick Reference

27

28

29

30

29

ITEM NO. PART NUMBER DESCRIPTION QTY. NOTES

27 583470
REAR AXLE, BONTRAGER, SWITCH LEVER 12MM HOLLOW THRU 

AXLE, W/ REMOVABLE LEVER TOOL, 2019, ALLOY, 12X167.35MM, 
M12X1.0X14MM, POLISHED BLACK ANO, 

1 NEW, TORQUE TO 10 Nm

28 583420 BOLT, ABP15 DROPOUT, NON-DRIVE SIDE, M16x1.0 EXTERNAL 
THREAD, FOR 12mm AXLE 1 NEW, TORQUE TO 15 Nm

29 583424 BEARING, 20x30x7, SINGLE ROW, ABI Enduro spec MR 20307 LLB 2 NEW
30 583419 ABP15 DROPOUT, NON-DRIVE SIDE, M16x1.0 INTERNAL THREAD 1 NEW

31 583423 SRAM UNIVERSAL DERAILLEUR HANGER. M12x1.0 THREAD, LEFT 
HAND THREAD, 20Nm TORQUE 1 NEW TORQUE TO 15 Nm

31

Item Description Part Number Qty Note

27 Thru Axle, Boost 148 W583469 1
Torque 10Nm

184.5mm Length
M12x1.0x15.5mm Threading

28 23mm ABP Nut W583420 1 Torque 15Nm
29 ABP Bearing W583424 2 20x30x7mm
30 Axle Guide W583419 1
31 Derailleur Hanger W583423 1 Torque 25Nm



revision 10 . Sep . 2019

Page 6 of 6
Product Support
MY20 Fuel EX Alloy Parts Quick Reference

Item Description Part Number Qty Note
8 M4x16mm Bolt W532763 3

32 Downtube Cable Cinch W513977 1
33 “Control Freak” Cable Guide W519232 2

ZIP TIE ALL
FULL CABLE HOUSING 
TO BOTTOM OF
DOWN TUBE

32

8

DROPPER HOUSING 
ENTERS ON DRIVE SIDE

33

REAR BRAKE LINE
ENTERS ON NDS 

REAR SHIFT HOUSING 
ENTERS ON NDS

33

8

ZIP TIE SHIFT CABLE TO
DRIVE SIDE SHOCK MOUNT

ZIP TIE BRAKE LINE TO NON-
DRIVE SIDE SHOCK MOUNT

8

33

ITEM NO. PART NUMBER DESCRIPTION QTY. NOTES

8 532763 BOLT, M4x0.7x16mm, FLAT HEAD SOCKET, SS 304, 
BLACK TUFFTRIDE FSA 3

32 513977 Zip tie guide for internal routing 1 1 NOT USED ON 1153 
MODELS

33 519232 Internal option guide assembly 2

ZIP TIE ALL
FULL CABLE HOUSING 
TO BOTTOM OF
DOWN TUBE

32

8

DROPPER HOUSING 
ENTERS ON DRIVE SIDE

33

REAR BRAKE LINE
ENTERS ON NDS 

REAR SHIFT HOUSING 
ENTERS ON NDS

33

8

ZIP TIE SHIFT CABLE TO
DRIVE SIDE SHOCK MOUNT

ZIP TIE BRAKE LINE TO NON-
DRIVE SIDE SHOCK MOUNT

8

33

ITEM NO. PART NUMBER DESCRIPTION QTY. NOTES

8 532763 BOLT, M4x0.7x16mm, FLAT HEAD SOCKET, SS 304, 
BLACK TUFFTRIDE FSA 3

32 513977 Zip tie guide for internal routing 1 1 NOT USED ON 1153 
MODELS

33 519232 Internal option guide assembly 2


